P PIAGGIO
P
PIAGGIO

PIAGGIO
COMMERCIAL

SPARE PARTS CATALOGUE

Ape 50 2T E4 2018-2020

Chassis prefix:
Engine prefix: C804M

Ape 50 N33K8BNO042




Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BN042 Ape 50 2T E4 2018-2020

Index

T 0T a1 I o] o Yo LU o1 4SS RR 4
FaN [ o] =T o TU g =T Aol gV =) O P PUPURR 9
=30 =4 o 1T PP PRPPS 14
Table 01.02 - ENGINE, @SSEMDIY...ccuiiiiiiiee ettt e e e e et e e e e e e e et eeeeeeeesataaaeeaeeesaassaasesaaeesaassassesaeaesaasnsreneeeesensnsens 14
TabIE 01,05 = CranKCASE....ieuieeteeeriteettt et sttt et e ettt stt e sttt e bt e sttt s bt e sabe e s bt e sabeesaaeesabeeeabeesabeesaseesabeeeaseesabeeeaseesabeesnseesabeesneenane 15
TabIE 01.06 = CranKSNaft. . ..ueeeuiieiieeiie ettt e et e et e e beeebeesateeeabeesabeeesbeesabeeesbeesabeesnseesabeesnbeesnbeesnbeeanseennses 17
Table 01.07 - Cylinder-pistStoON-WIiSt PIN UNIT......c.eiiiiiiieiciiee e e e e s ee e e st e e e s ate e e s asaeeesssaesesnseeessseeeeansseeesnnens 18
Table 01.12 - CYliNAEI NBAU COVEN...coei ittt e e e e e e e e ettt e e e e e e e eesabaaaeeaeeeesstbaaaeaeeeeasssasasaaeeeaassesenaans 19
Lo 1 J 0 T @ 1 oYU T oo TSP 20
Table 01.20 - Stater - ElECtriC STArtI . i eiiei ittt ettt e e sttt e e st e e e e sttt e e s s abteeesabaeeeessbaeessasteeesanaeeeennbeeennnnee 21
Table 01.21 - FIYWNEEI MAGNETO...cc.uiiiiiiiieee ettt e eee ettt e e et e e st e e e et e e e e e eeeeeassaaee e staeeeassseeeassaeeassaeeaansseeesnssneensnseeanans 22
Table 01.23 - Flywheel magneto COVEr - Ol fIltOI.......ooi e ettt e et e e et e e e e etr e e e e eatae e e eanaeas 23
Table 01.28 - REAI LraNSIMISSION...cuttiiteeititerieeriee st e sttt e st e sttt e sibeesuteesabeesateesabeesabeesabeesaseesabeesaseesabeesaseesabeesabeesabeenabeesateesnseens 24
Table 01.31 - GEAr-DOX COMPONENTS. . .eiiiiiiieiiieeeee e e ettt e e e eeerer e e e e e eeee e tateeeaeeeesataaaesaeeeaaassasaeseaeesaasassesaaeesanssssseseeessessnsens 26
Table 01.32 - INTEINAI GEAI |EVEIS......eiii e iiieeecee e ee sttt e e et e e st e e e st eeeeateeesateee e staeeeansseseenssaeasssseaeansseeesnnsneeesnneeeann 27
L] o] L0 7 A 1 U] o] DO TP OPPPPUPPPRRORt 28
Table 01.39 - Carburettor, assembly = UNION PIPe.....iiiuuiie e eeiiie e eeee e ee e ee e e e e s e e e s tre e e s eaaaeeesasaeeessseeesssnaeesnneeaaans 29
Table 01.40 - CarbUretor's COMPONENTS. .......uiii et eeieee ettt ettt e e ettt e e ettt e e eebeeeeeabeeeaeteeeeeeasaeeeassaeaeansseeeessseeeasseeeeasssesenneeas 30
B o LR 0 b | 1=Y o ol OO PP PP PP 32
R o LR O I AR N o 11 =T USSP 33
Table 01.46 - SECONUAIY @IF DOX...eiiiiiiiiiiiiie ettt e esiee e est e st e e e et e e e e taeeasteeeeasseeeasssseeesssaeeeansseseanssesessssasaeansseseanssaeessssseenans 34
Frame - PlastiC PArts - COACRWOIK..........uiiiiiie ettt e e e e e et e e e e e e e esabaaaeeaeeeeantaaaeaaeeeeaaasasaesaeeesanssssnnaeeesannnnrees 36
Table 02.01 - FrameE/DOGYWOUIK.......cc.uiiiuieeirieeciieeiteeeeee et e eeteeeteeeeteeebeeesbeeebeeeabeeeabeeasaesabesaseesasasanseesnseeaseesnsesanseesnsesesseennses 36
Table 02.02 - FroNt ChassiS/DOTY.....cc.uiiiuiiiiiieieiee ettt ete et ete e e ete e e e teeeeteeeeteeeeaeeestaeeeseeestseeeseeeasaeenseeentesenseeenteeenseeenes 37
Table 02.04 - REAI ChasSiS/DOY.......cciiuieiieeiieeciee it et ste e et e s te e e e e s veesaaeesbeesaseesabeessseesaseessseesasaessseesasaessseesasaesnseesnseennreess 38
Table 02.05 - ENGINE MOUNTS....iiiiiiiiiiiiiieeeee i eeitte e e e e e e eeetreeeeeeeeesartaeeeeeeeaaasrassaaaeeaaasssasseaeeeaaasssassaaeseasassssseeaseessasssseeeseeasases 39
B o L 0 (O I 11 o To T e B € - 1= TP RUPPUPRRPPO 40
L] o] L B R O | « B o Yo T PP P R URUPT PRI 41
Table 02.12 - Cab COMPONENTES. ... .uiiieiiiiieeeiee ettt ettt eee e e e s eaeeeestaeeeastseee s ssaaeasssseeeasseeeassssesassseeeanstesesnssssesssssasansseeennnse 44
TaBIE 02.13 = SEAt DEIES. . eeiiiiiiiee ettt e e sttt e e ettt e e st e e s bt e e e e a bt e e s h et e e s bbe e e e a bt e e e aateeeebteeeeanteeesaaneeas 45
Table 02.17 - Loading body 0pen - Side DO@rds.........ccccuiiiiiiiieiiiie et e e e e s tae e e e nnta e e esnaae e e eraeeeans 46
Table 02.19 - LOading DOX COMPONENTES. ....uiiiiiiiicitiiee et e e e et e e e e e e st e e e e e e e e e s eabareeeeeeeseasaasaaeaeeeseaastasseeeeeesanstasseaaens 47
Table 02.27 - WINASHIEIA = Glass....cccueiiiiiiiieiiie ettt ettt st e st e s abe e sa b e e st e e sab e e sabeesabeesabeesabeesabeessbeesaseenseas 48
Table 02.33 - Wheel huoSiNg = MUABUAIT.........ooiiii it ee et e e e e e sttt r e e e e e e e s baaaeeeaeeeseaasbeeeaeeeeensssseseeeesennnsees 49
Table 02.35 - Front floOriNg PANEL........oeiie et e et e et e e et e e e st e e e eaata e e s aseaeesssaeeeasteeesansaeeeaseeaeans 50
Table 02.37 - Rear CoVEr - SPIash GUAIT. ... ittt e e e e e sttt e e e e e e e s eab b e e e e e e e e senaaataeeaeeesensssaesaaessannns 51
Table 02.38 - Plates = EMBIEMS.....oiiiiiiieiiie ettt ettt sae e e b b e s at e e sb b e e sab e e sab e e sabeessbeesabeesabeesabeesabeesnseenars 52
Table 02.39 - SAddIe/SEatS = TOOI FOll......eii ettt et e ettt e sttt e e e et e e e s e et e e e sbeeeseasteeesssaaeessbeeessssbeeesanreeas 53
TabIE 02.40 = FIrONT SEATS.ceuutiiitiiitiieitit ettt ettt ettt st e et e s bt e e bt e s beesabeesabeesabeesabeesabeesabeesabeesabeesabeesabeesabeesabeesabeesnbeenares 54
TADIE 02.45 = DIIVING MIITOI/Su e iveieeie it eeite et ete e et e ette e eteeette e ebeeetreesbeeetseesseeesseessseeesseesaseeesseeaaseeesseeesseenseeesaseenseeenteeenseas 55
TADIE 02,46 = LOCKS. ¢ .veeiutieeteeetie ettt sttt ettt sttt et sttt e st e st e st e e bt esabe e s bt e sabe e e abeesab e e e aseesabeeeabeesabeeeaseesabeeeabeesabeeebeesabeeenbeenane 56
TABIE 02.47 = FUEH TANK..ttiiiiitiie ettt e sttt e sttt e e e a bt e e s bt e e e sabaeeeebbeeesaabaeessabbeeeaasbeeesnbaeessabbeeesnsteeesaneeas 57
TabIE 02.52 = Ol TANK. ..ttt ettt st h e bt e bt b et e b e e e b e e bt e e be e e bt e s ba e e bt e s bt e e teesbaeebeenane 58

17/04/2020 Page 2 / 81 E PIASGIO



Chassis prefix:
PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

HaANAIEDAIS/SEEEIING. .. ee et ettt ettt ettt ettt e et e et e e s taeeetee e sabeeeteeesabeeesseeatbeeeseeessseeaseeessaeeasseessbeeasseessbsensseessseeasseessreensseene 59
Table 03.01 - HaNdIEhars COVEIAEES. ....cuuiiiiiiiiiiiiieeeitteeeettee e eetee e e sttt e estteeessaaaeesssseeeeasseeeeasssaeessseeeeansseesassaeesassseesansseesannes 59
Table 03.02 - Meter coOmMBINAtION = CrUSCOLO. . .uiitiiiiieiiieeieestee st e st e steesbeesbeesebeessbeesabeesabeesabeesnbeessseesaseesaseesnseessseesnseennne 60
Table 03.06 - HaNdIEDars = IMASTEr Cil......uiiiuieiiiieiieeie ettt ettt sb e e sae e e bt e bt e e sbb e e bt e e sbeeesaeeesbeeennneens 62

SUSPENSIONS = WHEEIS....eeiiiiiieeeiiie ettt et e et e e e e bt e e e eetbeeeesabeeeeeasbeeeeassaaeeasteseeassseseassaaeessaaeaanssseeenssaaeasseseeansaeeesnnseens 64
Table 04.07 - Front suspension - SNOCK @bDSOIDEI/S.......couiiiuiiiiiiiiiecce ettt ettt ettt be et b e ens 64
Table 04.10 - Rear suspension = SHOCK @bSOIDEI/S.....ccuui ittt e e e e ste e e are e s beeeabe e saaeeeare s 66
Table 04,11 - FrONt WREEL.....eiiiiiieie ettt sttt e st s bt e s e bt e st e e sa bt e s abeesa b e e saseesabeesaneesabeesateesabeenaneens 68
TAbIE 04,12 - REAI WHEEL...eiuiiiiiieiie ettt ettt ettt e st e et e e baeeabe e e baeeabeeeabaeeabeeeabaeenbeesabaesnseesnbaeenbeesnsaeenseen 69

Braking SYStEM = TranSIMIiSSIONS. . .uuiiiitiieeeitiieeeeittteesitteee e teeeestaeeesaaeeessteeeasssseeesssaeeeansseeeanssseeeassanaeansseeeannsseeeassseeesnssenesnnsseessnens 70
TADIE 05.02 - Brake SNOES....cciuiiiiieiitieeiie ittt este sttt ettt e st e et e e saee e beeesaee e beeebee e taeeseeeabaeenseeeabaeenbee e baeebaeeabaeebeeenbaeeneeennes 70
Table 05.03 = TraNSIMISSIONS. ...eeiutteeteerteeeteesteeeteesteeeuteesbeesuteesbeeeuseesabeesaseesabeesaseesabeeeateesabeeeaseesabeesaseesabeesaseesabaesaseesabeennneess 71
Table 05.04 - BraKing SYSTEM.....cccuuiiiiiiiie et et e ettt e e et e e e e ettt e e e sttt e e eeateeeeetseaeaasbeseeesssseeaassaaeeaasseseanssaeeessaaeeantaneeasseeesnnses 72
Table 05.07 - Parking Drake.......coocouiiiieiie ettt ettt e e e sttt e e st e e e s eaeeeesstaeesansaeeeensseeeasseeeeannseeesnsseeeassaeesnnsnes 74

ElECEIICAl SYSTERIM...eeiiiiieieetee ettt ettt e e ettt e e ettt e e e etaeeeestbeee e staeeeeasaaeeeasbeaeaansseeaasssseesassaeeaansaeeeansssaeensseeeeansseesanssneesasseeann 75
Table 06.01 - Selectors - SWILChES = BULLONS. ... .coiiiiiieeiiee ettt et b et et e et e e saeeebeeesneeeanee 75
Table 06.03 - Front headlamps - TUIN SIZNAl [aMIPS.....iiiiiiiiiiiie et et e e et e e e e br e e e eaae e e e abeeeeensaeeeearenas 76
Table 06.04 - Rear headlamps - TUIN SIGNAI [aMPS....iuiiiiiiiie et e et e e e seee e e s aae e e e ssteeeesnsaeeesnnneeeessteeeennes 77
Table 06.05 - Remote control SWItChes - Battery = HOMM...oo..uii ittt e e et e e e e tte e e eaaa e e e ebaeeeens 78
Table 06.06 - Voltage Regulators - Electronic Control Units (ecu) - HT. COil.ccuuicouiiiiiiiiieiiiecee e 79
Table 06.08 - IMaiN CABIE NAINESS.....iiiuiiiiieiiie ittt sb e et e et e e beesabeesbeesabeeessaeeabeesbeesabeeensaeenseeensaesseeen 80
Table 06.16 - FrONT QN0 FEAI WIS, ..eiiiiuiieeeitieeeeiteeesstteeestteeeeeteeesstaeeeestaeesassseeeaasseeeessseeeeasssseesassseesssseeeansseeessssseessnsseeenns 81

17/04/2020 Page 3 / 81 E PIASGIO



Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

I 7T cnine

01.02

Engine, assembly
L servicel]

| Pos. | Code | Description
1 CM2952025 Complete engine 50 2S E4 1 Model version:Limited speed version (25 Km/h)[25 Km/h]
1 CM2952015 Complete engine 50 2S E4 1

17/04/2020 Page 14 / 81 g PIASGIO



PIAGGIO’ Ape 50
COMMERCIAL N33K8BN042 Ape 50 2T E4 2018-2020

Chassis prefix:
Engine prefix: C804M

I 7T cneine

01.05

Crankcase

m Variants

1 1A0115825 Crankcase assembly

1 1A0142145 Crankcase assembly 1 Model version:Limited speed version (25 Km/h)[25 Km/h]
2 000480 Stud bolt 4

3 000584 Stud bolt 3

3 1A014215 Stud bolt 3 Model version:Limited speed version (25 Km/h)[25 Km/h]
4 015584 screw 5

5 004515 Stud bolt 2

6 1A011335 Half crankcase gasket 1

7 005434 Locating dowel 1

8 016036 Stud bolt 2

9 289306 Ring 1

10 090131 Bearing 1

11 289305 Ring 1

12 006647 Circlip 1

13 182015 Drawn cap 1

14 020107 Nut 4

15 006977 Washer 13

16 015646 Bolt 2

16 008420 Bolt 6

16 008327 Bolt 1

16 015647 Bolt 1

16 008499 Bolt 1

17 000397 Gasket 2

18 138345 Qil plug 2

19 020007 Nut 3

20 016631 Washer 2

21 CM002306 Fuel tube 1

22 104296 Spring clamp 1

17/04/2020 Page 15 / 81 E plagaio




PIAGGIO
COMMERCIAL

Ape 50

N33K8BNO42 Ape 50 2T E4 2018-2020

Chassis prefix:
Engine prefix: C804M

I 7T cneine
01.05
Crankcase

| Pos. | Code | Descripon | au| Variants
23 0193014 Breather 1
24 CM002905 Hose clamp 1

17/04/2020 Page 16/81

PIAGGIO
GROUP




Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

| crou [HFIR
01.06
Crankshaft
L servicel]

12 S
@ Q
° ' et
6
, 6
5 4 3
| Pos. | Code | Descripon ______Jay|  varants |

1 021112 Nut 1
2 012555 Washer 1
3 482748 Nut 1
4 001821 Washer 1
5 2452374 Drive gear 1
6 8462675 Crankshaft cpl. 1
7 500501 Pin cage 1 cat. 1
7 500502 Pin cage 2 cat. 1
7 500503 Pin cage 3 cat. 1
7 500504 Pin cage 4 cat. 1
8 000267 Transmission key 1

17/04/2020 Page 17 / 81 H PIASGIO



Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

| Group [HFE
01.07
Cylinder-pistston-wrist pin unit
L service |

6
®
9 @
7.
8 %
AN @
. 4
2
3 1
5
L]
m
1 1A0115865 Cylinder - piston - piston pin assembly
2 879434 Piston pin 1
3 1A011363 Complete piston assembly 1
4 1A011391 Crank pin retainer ring 2
5 1A011388 Piston ring 2
6 016407 Washer 8
7 826911 Cylinder gasket 1
8 003916 Stud bolt 2
9 020107 Nut 4

17/04/2020 Page 18 / 81 H PIASGIO



PIAGGIO

Ape 50
COMMERCIAL

N33K8BNO42 Ape 50 2T E4 2018-2020

Chassis prefix:
Engine prefix: C804M

| Group [E¥IN
01.12
Cylinder head cover
L service]
GQ 14
8
13 6
\ 2 7
<> 2 ‘
s 1 ], @ (o |
@ = ®©
1 3 4 (% 9
10
Co @ 11
)
12
| Pos. | Code | Descripton _Jay|  Varants |
1 031086 Screw m6x12 2
2 008112 Plate 1
3 078307 Washer 2
4 007631 Washer 4
5 834295 Coling hood 1
6 244395 Spark plug cap 1
7 1A010674 Spark plug 1
8 1A010671 Cylinder head 1
9 003057 Flat washer 4
10 016407 Washer 8
11 015559 Bolt 4
12 018509 screw 5
13 1A011811 Bracket with U.P. 1
14 CM288712 screw 2
17/04/2020 Page 19 / 81 H PIASGIO



Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

I 7T cneine
01.18
Oil pump
L servicel]

= -3
2 Q 6
1 (- P
4 @ @\
=
ooy
W) 5
e 4 4
J
@
| Pos. | Code | Descripon ______Jay|  varants |
1 82606R Qil pump 1
2 CM101605 Qil outlet pipe 1
3 CM101509 Qil inlet pipe 1
4 311163 Gasket 1
5 482746 Cover 1
6 482747 Fairlead 1
7 146197 Adjuster screw 1
8 020106 Nut M6 1
9 031058 screw M5x16 2

17/04/2020 Page 20 / 81 E PIASGIO



PIAGGIO
COMMERCIAL

Ape 50

Chassis prefix:
Engine prefix: C804M

N33K8BNO42 Ape 50 2T E4 2018-2020

| crou [HFIR

01.20

Stater - Electric starter

L servicel]

| Pos | __Code | Descripon __________Jaoy| ___________ Variants |
1

1 1D001966 Starter motor

2 003056 Flat washer 6,4x12x1 2

3 016406 Spring washer 6,4x11,8x1 2

4 020106 Nut M6 2

17/04/2020 Page 21 / 81 E 2';:‘33:»0



Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

I 7T cnine
01.21
Flywheel magneto
L servicel]

| Pos | ___Code | Descripon __________Jaoy| ____________ Variants |
1

1 642204 Rotor with fan

2 642205 Stator 1
3 0900455 Washer 3
4 006965 Washer 5.3x10x10 3
5 000292 screw 3

17/04/2020 Page 22 / 81 E 2':38:»0



Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

[ Group |EEIE

01.23

Flywheel magneto cover - Oil filter
L service [

RN

o
2
@ 3
4
| Pos. | Code | Descripton _Jay|  Varants |

1 834751 Cover 1
2 078307 Washer 2
3 CM288712 screw 5

17/04/2020 Page 23 / 81 E PIASGIO



PIAGGIO

Ape 50

COMNMERCIAL N33K8BNO42 Ape 50 2T E4 2018-2020

Chassis prefix:
Engine prefix: C804M

| Group AR
01.28
Rear transmission
10 11
2 12
@ @ 013
s |
SHN 17
12g “Op 21
11 / DG 22
4, = QA7
5 Q0 0 L
le - Op 15
18 @18
19 20
21
.
46 v
| Pos. | Code | Descripon ______Jay|  varants |
1 2485145 Crankcase 1
2 128217 Ring 1
3 168407 Roller cage 1
4 119981 Bushing 1
5 2855124 Full gear 1
6 116695 Spring 1
7 2854214 Sliding pinion 1
8 116147 Sliding block 1
9 1161484 Ring nut 1
10 1368076 Axle shaft 1
11 006627 Circlip 4
12 119801 Washer 4
13 126283 Pin 4
14 2854244 Differential case 1
15 006646 Ring 2
16 116241 Washer 2
17 4344724 Planetary gear 2
18 016708 Circlip 2
19 116240 Pin 1
20 1199851 Pin 1
21 4344714 Gear 2
22 116238 Spacer 1
23 2892325 Crankcase 1
24 017019 QOil seal 1
25 116742 Bush 1
26 116736 Ring 2
27 116737 Washer 2
28 116229 Cover 1
17/04/2020 Page 24 / 81 E plagaio



PIAGGIO

Ape 50

COMNMERCIAL N33K8BNO42 Ape 50 2T E4 2018-2020

Chassis prefix:
Engine prefix: C804M

| crou [HFIR

01.28

ISl Rear transmission

10 1
2 12
@ @ 013
: . - - @
g ‘& 17
o 12g “Op 21
34 33 " / G 22
36 / 14 1 oo @ 17
C\% 4 %g 16 ’y H@ @@ 15
27 26123 18 | o018
— @ r 19 ~20
(,M@( S , %? 21
,@ ) /{‘ @@
S
39 @
4041\ @@
43
42 44
45 \7_47
46
| Pos. | Code | Description
29 005955 Ring 1
30 116693 Lever 1
31 1170274 Lever w.p.i. 1
32 006707 Gasket 1
33 119344 Spring 1
34 117024 Pin 1
35 005955 Ring 1
36 030104 screw 1
37 016410 Washer 17,6x11x2,5 1
38 020110 Nut M10 6H 1
39 020106 Nut M6 8
40 003056 Flat washer 6,4x12x1 8
41 016406 Spring washer 6,4x11,8x1 8
42 030062 screw 1
42 030065 screw 7
43 119987 Bushing 1
44 046699 Ring 1
45 119989 Guard 1
46 116195 Plug 1
47 018639 Hex screw M6x20 8
17/04/2020 Page 25 / 81 H plagaio




PIAGGIO
COMMERCIAL

Ape 50
N33K8BNO42 Ape 50 2T E4 2018-2020

Chassis prefix:
Engine prefix: C804M

L servicel]

I 7T cneine

01.31

Gear-box components

m Variants
1 007035 Bearing

2 1250834 Multiple gear teeth 1

3 011753 Transmission key 1

4 007130 Bearing 1

5 006647 Circlip 1

6 4363951 Helical gear teeth 1

7 244297 Washer 1

8 001508 Nut 1

9 006425 Ring 1

10 009101 Snap ring 2

11 138393 Ring 1

11 165418 Ring 1° magg. 1

11 165417 Ring 2° magg. 1

12 2854224 Fourth speed gear 1

13 1654504 Third speed gear 1

14 1654494 Second speed gear 1

15 1654574 First speed gear 1

16 2425815 Shaft engine 1

17 006379 Ball 2

18 150110 Spring 1

19 1349026 4 speed gearbox crosspiece 1

20 B017344 Spacer 1 Model version:Limited speed version (25 Km/h)[25 Km/h]
17/04/2020 Page 26 / 81 H plagaio




Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

| Group [HFRE
01.32
Internal gear levers
L senice [
2 3
S
1
L]
4
Q
* 7
5
£ 6
® ®
8
| Pos. | Code | Descripon ______Jay|  varants |
1 006706 Gasket 1
2 116379 Housing 1
3 116378 Bushing 1
4 013010 Pin 1
5 0789454 Sliding block 2
6 005962 Circlip 2
7 1163764 Front fork 1
8 078597 Spring washer 1

17/04/2020 Page 27 / 81 H PIASGIO



Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

| crou [HFIR
01.34
Clutch
L servicel]

!)
| Pos. | Code | Description
1 B018214 Clutch cover gasket 1
2 871561 Clutch pawl 1
3 286406 Ring 1
4 2860245 Clutch collar 1
5 277916 Locating dowel #7,5x12 2
6 B016774 Screw w/ flange M6x25 6
7 239275 Spring 1
8 2885075 Lever 1
9 8715765 Complete clutch cover 1
10 286101 Drawn cap 1
11 165945 Drawn cap 1
12 006710 Gasket 1
13 2898935 Clutch assy 1
14 2898774 Clutch drum 1
15 289613 Spring 6
16 2860135 Deduction collar 1
17 2859741 Driving clutch disc 3
18 2860144 Driven clutch disc 2
19 286019 Circlip 1
20 286018 Container ring 1
21 2862975 Collar cup 1

17/04/2020 Page 28 / 81 H PIASGIO



PIAGGIO

COMMERCIAL

Ape 50
N33K8BNO42 Ape 50 2T E4 2018-2020

Chassis prefix:
Engine prefix: C804M

L servicel]

| crou [HFIR

01.39

Carburettor, assembly - Union pipe

Iy
N 7
2y

| Pos | Code | Descripon __________Jaoy| ___________ Variants |
1

1 1A011477 Carburetor assembly

1 1A014348 Carburetor assembly 1 Model version:Limited speed version (25 Km/h)[25 Km/h]

2 1A011428 Union 1

2 1A014197 Union 1 Model version:Limited speed version (25 Km/h)[25 Km/h]

3 873214 Induction joint gasket 1

3 1A014316 Induction joint gasket 1 Model version:Limited speed version (25 Km/h)[25 Km/h]

4 007631 Washer 3

5 020106 Nut M6 1

6 1A011416 Antitampering screw M6x22 2

17/04/2020 Page 29 / 81 E plagaio



Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

[ Group B

01.40

Carburetor's components
L service [

(==}

ODe——a—— (B
N

t

-

a®
oo b w

€

[e%]
S
(1 oo @ 8@ (D

i
@
S 4

2
|y

g% ——,

25 o T 7 12
24 g S E{ .
23 ™~
SRS S 0N
21 g - :®
20 L'J
19
" b8
| Pos. | Code | Description
1 127050 Cap 2
2 612791 Fuel splitter transmission 1
3 024638 screw 2
4 113906 screw 2
5 196692 Cover 1
6 196694 Gasket 1
7 196380 Gas valve 1
7 1A014380 Gas valve 1 Model version:Limited speed version (25 Km/h)[25 Km/h]
8 085294 screw 1
9 085288 Gasket 1
10 152067 Sparkplug cap 1
11 099315 Fuel filter 1
12 140275 Ring 1
13 245201 Gasket 1
14 090506 Spring pin 1
15 085291 Pin 1
16 199915 Float 1
17 098134 screw 2
18 098138 Float chamber 1
19 098148 Gasket 1
20 098433 Jet 1
21 CM140624 Maximum jet 58 1
21 CM140623 Maximum jet 57 1 Model version:Limited speed version (25 Km/h)[25 Km/h]
22 245633 Cap 1
23 240199 screw 1
24 098135 Spring 1
25 245632 Screw 1
26 098130 Spring 1

17/04/2020 Page 30 / 81 H PIASGIO



Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

[ Group B
01.40
Carburetor's components
L service [

(==}

=9 ODe——a—— (B
NS

&
a®
oo b w

w
S
- (1B oaeen (T B@ 000

s
/e
@
b 4

{5

iy
D
@)

~& A - 1
25 Qf@ L}\L/ _ 12
24 g S B
21 T /® 14
20 s s
19 i 16
18 ﬂ ﬂ 17
| Pos. | Code | Description
27 B015237 Stud bolt 2
28 017017 Gasket 1
29 1A011525 Idle jet 1
30 125757 Spring 1
31 098149 Valve 1
32 098146 Spring 1
33 152077 Cover 1
34 120073 Nut 1

17/04/2020 Page 31 / 81 E PIASGIO



PIAGGIO Ape 50
COMMERCIAL N33KSBNO42 Ape 50 2T E4 2018-2020

Chassis prefix:
Engine prefix: C804M

L servicel]

| crou [HFIR

01.42

Silencer

7

6

5

4
!‘ 13 14 11
| Pos. | Code | Descripton _____|ay]| Variants
1 1A011393 Exhaust pipe 1
2 433122 Screw w/ flange M10 1
3 016195 Washer $10.2xg15x2 1
4 288837 Gasket 1
5 003056 Flat washer 6,4x12x1 2
6 012533 Notched washer 6,6x11x0 2
7 020106 Nut M6 2
8 1A010762 [...] 1
9 840782 Belleville spring 3
10 018639 Hex screw M6x20 3
11 1A011929 Silencer body assembly 1
12 B016773 Screw m8x50 2
13 006032 Washer 2
14 272176 Nut 2
17/04/2020 Page 32 / 81 H plagaio




Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

I 7T cneine
01.45
Air filter
L servicel]

m
1 1A011442 Complete air filter

2 B014245 Hexagonal-head screw M5x50 1
3 003055 Plain washer 5,4x10x0,8 1
4 006965 Washer 5.3x10x10 1
5 020105 Nut 1
6 295331 Gasket 1
7 087975 Filter housing plug 1
8 826118 Spacer 2
9 003055 Plain washer 5,4x10x0,8 2
10 006965 Washer 5.3x10x10 2
11 020105 Nut 2
12 117368 Lock-strap 1
13 119995 pipe 1
14 109961 Lock-strap 1
15 220549 Gasket 1
16 1A011448 Complete air intake pipe 1
17 243831 Bracket 1
18 008432 screw M3,5x9,5 4

17/04/2020 Page 33 / 81 H PIASGIO



Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

| crou [HFIR
01.46
Secondary air box
L servicel]

27
-26
25
\l“"ﬂr z
m

1 8318591 Complete secondary air box

2 486942 Filter sas 1

3 486943 Gasket 1

4 82758R Diaphragm 1

5 827209 Cover sas 1

6 478533 Self-tap screw 2

7 827443 Hose 1

8 827444 Hose clamp 2

9 CM001905 Hose clamp 1

10 827208 Intake pipe sas 1

11 1A011449 pipe 1

12 CMO001905 Hose clamp 1

13 871825 Air filter 1

14 272842 Flexible support 1

15 CM001904 Hose clamp 1

16 1A011423 pipe 1

17 CM002905 Hose clamp 1

18 1A011422 Joint 1

19 1A011446 Faucet depression press fastener 1

19 1A014343 Faucet depression press fastener 1 Model version:Limited speed version (25 Km/h)[25 Km/h]

20 CM002904 Hose clamp 1

21 1A011424 pipe 1

22 CMO001901 Hose clamp 3

23 2B002254 Tee union 1

24 1A011427 Vacuum connecting pipe 1

25 1A011425 Vacuum connecting pipe 1

26 CM002905 Hose clamp 1

27 CM002904 Hose clamp 1

17/04/2020 Page 34 / 81 H PIASGIO



Ape 50
N33K8BNO42 Ape 50 2T E4 2018-2020

PIAGGIO
COMMERCIAL

Chassis prefix:
Engine prefix: C804M

| crou [HFIR

01.46

Secondary air box

L servicel]

| Pos. | Code | Descripon __________Jay| __________ Variants |
28 1

1A011426 pipe
29 CM002901 Hose clamp 1
30 1A011421 Support bracket 1
31 031116 Hex socket screw M8x16 2
32 016408 Spring washer 13,75x8,15x4,5 2
33 013861 Plain washer 8,2x20x2,5 2
34 1A014336 Calibrated bucket tappet 1 Model version:Limited speed version (25 Km/h)[25 Km/h]
17/04/2020 Page 35/81 g pIASGI0



Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

TN Frame - Plastic parts - Coachwork
02.01
Frame/bodywork

| Pos. | Code | Descripton _Jay|  Varants |
1 CM2999015 Not available 1 Model:Cross[Cross]
1 CM2999025 Not available 1 Model:Closed box body[F]
1 CM2999055 Not available 1 Model:Short deck[PC]
2 CM2999045 Not available 1 Model:Long deck[PL]
3 CM2999035 Not available 1 Model:Top (alloy dropside)[Top]

17/04/2020 Page 36 / 81 E PIASGIO



Chassis prefix:
PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

TN Frame - Plastic parts - Coachwork
02.02
Front chassis/body

m Description Qty Variants
1 CM2994015 Cabin 1 Model:Cross[Cross]
1 CM2994025 Cabin 1 Model:Closed box body[F]
1 CM2994035 Cabin 1 Model:Top (alloy dropside)[Top] Short deck[PC] Long
deck[PL]
2 2640735 LH side front shield 1
3 2640745 Shield cabin 1
4 2641105 Air intake 1
5 5686105 Front part of cab 1
6 2325715 Body ceiling 1
7 264252 Sun visor support bracket 1
8 CM082209 RH cab guard L=547 mm 1
9 CM082208 LH cab guard L=547 mm 1
10 CM082207 Cab guard L=560 mm 2
11 CM082210 Cab guard L=1260 mm 2
12 1E0031345 Wheel compartment 1

17/04/2020 Page 37 / 81 E PIASGIO



PIAGGIO
COMMERCIAL

Ape 50
N33K8BNO42 Ape 50 2T E4 2018-2020

Chassis prefix:
Engine prefix: C804M

TN Frame - Plastic parts - Coachwork
02.04
Rear chassis/body
L service [l
VF
A =
7— ‘
(-
N
DT(\ 16—‘ \\\\— 3
< — \; 4
15 .
I |
¢
| Pos. | Code | Descripon ______Jay|  varants |
1 191962 Nut 1
2 016406 Spring washer 6,4x11,8x1 11
3 013950 Washer 6,2x18x2 3
4 031091 Hex screw M6x22 1
5 031092 screw M6x25 6
6 118578 Plate 2
7 2469845 Van assembly 1
8 020106 Nut M6 2
9 013880 Flat washer 16x6,5x1,5 2
10 013950 Washer 6,2x18x2 3
11 014417 screw 4
12 118648 Square 2
13 020106 Nut M6 6
14 016406 Spring washer 6,4x11,8x1 11
15 118872 Bracket 1
16 118873 Bracket 1
17/04/2020 Page 38/81 H pIASGI0



PIAGGIO Ape 50
COMMERCIAL N33KSBNO42 Ape 50 2T E4 2018-2020

Chassis prefix:
Engine prefix: C804M

TN Frame - Plastic parts - Coachwork

02.05

Engine mounts

L servicel]

2
| Pos. | Code | Description
1 2411493 Engine mount with internal parts. 1
2 127350 Maintenance 2
3 012535 Washer 2
4 020110 Nut M10 6H 2
5 012535 Washer 2
6 020110 Nut M10 6H 2
17/04/2020 Page 39 / 81 E PIASGIO



Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

TN Frame - Plastic parts - Coachwork
02.10
Tailboard - Glass
L service]
VF ] 1

2

8

3

4

5

1

6

7

14 S ' 13

9

10

12

| Pos. | Code | Descripton _Jay|  Varants |

1 141833 Plate 1
2 115817 Terminal 2
3 246616 Bracket 1
4 016404 Flat washer 4,2x7,6x0,9 14
5 031027 screw 2
6 118652 Tie rod 2
7 031086 Screw m6x12 2
8 246387 Plate 1
9 1981012 Spring 1
10 016410 Washer 17,6x11x2,5 1
11 257094 Handle 1
12 003058 Flat washer 15x8,4x1,5 2
13 217166 Pin 1
14 2469812 Rear flap 1
15 CM255507 Adhesive gasket L=2475 mm 1

17/04/2020 Page 40 / 81 H PIASGIO



Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

TN Frame - Plastic parts - Coachwork
02.11
Cab - Doors
L service [l
|33
x| 34
45 46 35 e 3637 38 39 4042 e 41 53
&9 DX 4
sx|3
8
DX -
2eHie
9
*
7
48 49 50 11 10
12, &~ T j§ | 26 = %
~ I & 29
N | ey
A | 1 it |25
51 52 By || S | 24
155 I |2 10
14 = 'i,'k,_fj}\:‘\a‘ 20
16 ——
5 &, %:_? 5117 21
31 32 /18
| Pos. | Code | Descripon ______Jay|  varants |
1 1E003080 LH door with PI 1
2 1E003083 RH door with PI 1
3 116635 Spring sx 1
4 118625 Spring dx 1
5 567152 Handle sx 1
6 567154 Handle dx 1
7 565497 Hinge 1
8 024201 Pin 1
9 012768 Cotter pin 1
10 008851 Pin 2
11 660543 Left door safe box 1
12 015859 screw 3,5x16 3
13 261405 Guard 1
14 1E000025 Lh front door weather strip sx 1
15 1E000024 Door seal dx 1
16 CM255505 Lower gasket sx/dx 1
17 567148 Panel dx 1
18 567149 Panel sx 1
19 175074 Belt 1
20 567605 Plate 2
21 015859 screw 3,5x16 4
22 567166 Button cover 1
23 567174 Handle 1
24 015994 Screw 3,5x19* 2
25 016670 Washer 4,5x12x1 2
26 CMO017410 Spring plate 1
27 567185 Guard dx 1
28 567179 Guard sx 1

17/04/2020 Page 41 / 81 E PIASGIO



Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

TN Frame - Plastic parts - Coachwork
02.11
Cab - Doors
L service [l
|33
] 34
45 46 35 e 3637 38 39 4042 e 41 53
Y
&9 DX 4
sx|3
8
DX -
2eHie
9
.
7
48 49 50 10
11
12. @ % |T| j\ 26 £ %
N\ g,
‘ I N+ 29
\‘mﬁ ‘ ‘\L_”' —/ }1 Wa*o
§° 13 g2 T2
L2
51 52 13 a ||l © | 24
15 [ox / \‘ J 23 19
14 = " U T 20
307 —_[s17 2!
3132 |18
m
015911 Self tapping screw 4,2x16
30 297498 Self tapping screw 3
31 013763 Flat washer 4,2x12x1 3
32 190479 Gasket 3
33 1E003042 Right complete window 1
34 1E003045 Blue complete window 1
35 1E003197 Boom 1
36 577029 Nut 2
37 567606 Hinge 1
38 567604 Rivet 2
39 567601 Washer 2
40 567603 Washer 2
41 B007155 Crosspiece 1
42 646259 Strip 1
43 187305 Moulding 1
44 000675 screw 3
45 1E003196 screw 2
46 567602 Washer 2
47 232679 Gasket 1
48 015859 screw 3,5x16 3
49 567610 Spring 1
50 567558 Plate 1
51 CM300401 LH door trim panel 1 Model:Closed box body[F] Top (alloy dropside)[Top]
Cross[Cross]
51 CM300403 LH door trim panel 1 Model:Short deck[PC] Long deck[PL]
52 CM300402 RH door trim panel 1 Model:Closed box body[F] Top (alloy dropside)[Top]
Cross[Cross]
52 CM300404 RH door trim panel 1 Model:Short deck[PC] Long deck[PL]

17/04/2020 Page 42 / 81 H PIASGIO



Chassis prefix:
PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

TN Frame - Plastic parts - Coachwork
02.11

Cab - Doors

L service [l

33
= 34
45 46 35 e 3637 38 39 4042 e 41 53
&® ox]4
sx|3
8
x| 6 1 [sx
|lsx] 5 2[5
9
e
7
48 49 50 10

ox| 27

12 @-e M | 26 /=28
~ ‘ L & 29
“ A \ ”@-a

&
15 \ \ ! 23 19
145 " U T¥ % 2
— 21
307 f:fj 17
3132 =18
lﬁ!
CM300501
53 CM300502 1

17/04/2020 Page 43 / 81 g PIASGIO



Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

TN Frame - Plastic parts - Coachwork
02.12

Cab components

L service [l

3 ] 1
oy . 2
]
oy
2
6
- s :
(=5 8
9
4
10
1
12 S 2 @ =a
SN 7
“
T & s 8
14 Tﬁ
(<]
15
I
@
o 17 16
18
| Pos. | Code | Descripon ______Jay|  varants |
1 B007895 Courtesy light 1
2 B007909 LED circuit micro-glass 1
3 9356055014000 Self tapping screw 2
4 264520 Sun-visor 1
5 D9356055014 screw 2
6 264252 Sun visor support bracket 1
7 015859 screw 3,5x16 1
8 016670 Washer 4,5x12x1 2
9 261401 Upper protect. 1
10 015859 screw 3,5x16 1
11 015911 Self tapping screw 4,2x16 1
12 015859 screw 3,5x16 1
13 199190 Expansion plug 4
14 016670 Washer 4,5x12x1 3
15 261402 Lower protect. 1
16 116946 Bracket 1
17 002383 Washer M20x8.5x2 1
18 002438 Nut 1

17/04/2020 Page 44 / 81 H PIASGIO



Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

TN Frame - Plastic parts - Coachwork
02.13

Seat belts

L service [l

1
*
|_Pos. | cCode | Description
1 56537R Seat belt 1

17/04/2020 Page 45 / 81 E PIASGIO



Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

TN Frame - Plastic parts - Coachwork
02.17
Loading body open - Side boards
L service]
1
11
| Pos. | Code | Description
1 CM2974015 Rear body 1 Model:Long deck|[PL]
1 CM2974025 Rear body 1 Model:Closed box body[F] Short deck[PC]
1 CM2974035 Rear body 1 Model:Cross[Cross]
2 CM0314021 Complete LH dropside 1 Model:Long deck[PL]
2 CM0314041 Complete LH dropside 1 Model:Closed box body[F] Short deck[PC] Cross[Cross]
3 CM0314011 Complete RH dropside 1 Model:Long deck|[PL]
3 CM0314031 Complete RH dropside 1 Model:Closed box body[F] Short deck[PC] Cross[Cross]
4 5653886 Rear flap 1
5 116627 Handle 1
6 118917 Handle 1
7 090742 Pin 2
8 016604 Washer 2
9 005967 Ring 2
10 012761 Split pin 2
11 565779 Rear door support cable 2
12 031090 Hex screw 4
13 003056 Flat washer 6,4x12x1 6
14 243710 Spacer 4

17/04/2020 Page 46 / 81 H PIASGIO



PIAGGIO

Ape 50
COMMERCIAL

N33K8BNO42 Ape 50 2T E4 2018-2020

Chassis prefix:
Engine prefix: C804M

TN Frame - Plastic parts - Coachwork

02.19

Loading box components

L servicel]

9. 16 18 17 19 20 11 10

8 1250
130NN N\ %’%@
14 % E[’ll‘ D
15 ﬂ = '3@-%5;/
. /
. s
[ 2
R
T RN ui oy
3 3 A /
4 ¢ J @/
5
* 1917 18 1314 18 211210 ¢ 10 11
20
| Pos. | Code | Descripton _____|ay]| Variants
1 566920 Flap 1 Model:Top (alloy dropside)[Top]
2 264785 Rear lever 2
3 565869 Plate 2
4 566941 Hinge 2
5 018592 screw 4
6 264948 Chain attachment DX 1
7 264949 Chain attachment SX 1
8 566918 Board 1 Model:Top (alloy dropside)[Top]
9 566926 Gasket 2
10 264743 Gasket 2
11 264741 Gasket 2
12 264778 Hook 2
13 264742 Gasket 2
14 264740 Gasket 2
15 566924 Rear post 1
16 569383 Washer 2
17 184400 Rear spacer 2
18 264783 screw 2
19 569384 Wire 2
20 566919 Board 1 Model:Top (alloy dropside)[Top]
21 566925 Rear post 1
17/04/2020 Page 47/81 E pIASGI0




Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

TN Frame - Plastic parts - Coachwork
02.27

Windshield - Glass

L service [l

| Pos | ___Code | Descripon __________Jaoy| ___________ Variants |
1

612757 Windshield

216021 Side beading

234471 Lower beading

661178 Angle bar

231726 Glass

| |WIN |-
ST [ 3 P N

232679 Gasket

17/04/2020 Page 48 / 81 E PIASGIO



PIAGGIO
COMMERCIAL

Ape 50
N33K8BNO42 Ape 50 2T E4 2018-2020

Chassis prefix:
Engine prefix: C804M

L servicel]

TN Frame - Plastic parts - Coachwork

02.33

Wheel huosing - Mudguard

10 “I 1/ox]
P 12[sx
& 13
o 14
; 15
17 \\
E M 1
16 17 '
@
18 2 ox|4 ¢ 6 3 2
/! sx| 5 | \
19 el 8
20 D
7 9
| Pos. | Code | Descripton _Jay|  Varants |
1 567168 Mudguard 1
2 013880 Flat washer 16x6,5x1,5 4
3 031089 Hex screw M6x18 4
4 567178 Mudguard 1
5 567177 Mudguard 1
6 244474 Rivet 8
7 298930 Rivet 4
8 264165 Square 1
9 264097 Splash guard 1
10 CMO017416 Spring plate 2
11 567169 Bumper 1
12 567170 Bumper 1
13 258407 screw 2
14 013836 Washer 4
15 297498 Self tapping screw 4
16 119839 Protection sheet 1
17 1E003047 Right washer 1
18 CM017408 Plate 4
19 013763 Flat washer 4,2x12x1 4
20 008246 screw 4
17/04/2020 Page 49/81 E pIASGI0




Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

TN Frame - Plastic parts - Coachwork
02.35

Front flooring panel

L service [l

| Pos. | Code | Description
1 5671115 Lh floorplate 1
2 2560755 Rh footplate 1
3 2586375 Maintenance 1
4 1E003134 Wheel compartment 1
5 2641105 Air intake 1
6 264081 pipe 1
7 264082 Air intake union 1
8 264151 Selvage 1
9 008451 Self tapping screw 3,5x13 2

17/04/2020 Page 50 / 81 g PIASGIO



Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

TN Frame - Plastic parts - Coachwork
02.37

Rear cover - Splash guard
L service [l

5
1
| Pos. | Code | Descripton _Jay|  Varants |

1 1E003052 Fender 1
2 567839 Moulding 1
3 CM287320 Hex screw M6x20 4
4 CM287316 Hex screw M6x16 4
5 293556 Lateral reflector 1
6 1E003187 Number plate carrier 1
7 269170 Screw M6x14 4
8 269134 Flat washer 4

17/04/2020 Page 51 / 81 E PIASGIO



Chassis prefix:
Engine prefix: C804M

PIAGGIO Ape 50
COMMERCIAL N33KSBNO42 Ape 50 2T E4 2018-2020

TN Frame - Plastic parts - Coachwork
02.38

Plates - Emblems

L service [l

N [~
\
|
J
| Pos. | Code | Description
1 1E003228 Piaggio shield 1
2 B025153 Rear label "Ape 50" 1
3 569562 Rear label "Ape Cross Country" 1 Model:Cross[Cross]
3 569564 Rear label "Ape Cross Country" 1 Model:Cross[Cross]
4 1E003411 E5 gasoline decal 1

17/04/2020 Page 52 / 81 E PIASGIO



Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

TN Frame - Plastic parts - Coachwork
0239

Saddle/seats - Tool roll

L service [l

| Pos. | Code | Descripton _Jay|  Varants |
1 55568R Jack 1
2 561865 Tool roll 1
3 566871 Jack handle 1

17/04/2020 Page 53 / 81 E PIASGIO



Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

TN Frame - Plastic parts - Coachwork
0240

Front seats

L service [l

| Pos. | Code | Descripton _Jay|  Varants |
1 CM300301 Red backrest 1
1 CM300302 Black seat back 1
1 CM300601 Red backrest 1 Model version:Limited speed version (25 Km/h)[25 Km/h]
1 CM300602 Black seat back 1 Model version:Limited speed version (25 Km/h)[25 Km/h]
2 CM300202 Seat back Nero 1
2 CM300201 Seat back Rosso 1
3 194721 Clip 4
4 CM287320 Hex screw M6x20 4

17/04/2020 Page 54 / 81 E PIASGIO



PIAGGIO Ape 50
COMMERCIAL

N33K8BNO42 Ape 50 2T E4 2018-2020

Chassis prefix:
Engine prefix: C804M

TN Frame - Plastic parts - Coachwork

02.45

Driving mirror/s

L servicel]

1 L4
|
|
|
| |
\ -
‘ |‘ | “l y |
| [ p
~ ~ ‘I‘ ,_,L:_ —
~ |
|
~ |
|
€
I
|
|
| Pos. | Code | Descripton _Jay|  Varants |
1 1E002760 RH rearview mirror 1
2 1E003514 Nut for RH mirror (LH thread) 1
3 003060 Flat washer 2
4 1E002761 LH rearview mirror 1
5 1E003515 Nut for LH mirror (RH thread) 1
6 003060 Flat washer 2
17/04/2020 Page 55/81

PIAGGIO
GROUP



Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

TN Frame - Plastic parts - Coachwork
02.46
Locks
L service [l

| Pos. | Code | Descripton _Jay|  Varants |
1 018515 Dowel 1

2 291582 Switch 1

3 178562 Block 1

4 B023653 Lock body 1

5 178559 Plate 1

6 B023231 Locks and fuel cap kit 1

17/04/2020 Page 56 / 81 H PIASGIO



PIAGGIO
COMMERCIAL

Ape 50
N33K8BNO42 Ape 50 2T E4 2018-2020

Chassis prefix:
Engine prefix: C804M

TN Frame - Plastic parts - Coachwork

02.47

Fuel tank

L servicel]

2
| Pos. | Code | Descripton _Jay|  Varants |
1 1E003062 Fuel tank 1
2 CM031701 pipe 1
3 1E003064 Gasket 1
4 1D002522 Indicator fuel level 1
5 B023531 Hose clamp 1
6 1E003065 Fuel cock 1
7 235661 Gasket 1
8 CM002907 Hose clamp 1
9 CM002503 pipe 1
10 255800 Band 1
11 709674 Hex socket screw M6x20 4
12 016406 Spring washer 6,4x11,8x1 4
13 255799 Band 1
14 256415 Pad 2
15 256416 Spacer 2
17/04/2020 Page 57/81 H pIASGI0




Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

TN Frame - Plastic parts - Coachwork
02.52

Oil tank

L service [l

N,
| Pos. | Code | Descripon ______Jay|  varants |
1 566960 Qil tank 1
2 573080 Float 1
3 574362 Complete coupling 1
4 196868 Gasket 1
5 577557 Hose clamp 1
6 566962 Qil ins.pl. 1
7 575249 Metric screw TBC 2
8 254485 Spring plate M6 1

17/04/2020 Page 58 / 81 E PIASGIO



Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

T Handlebars/Steering
03.01

Handlebars coverages
L service [

=S
3
&=
4
N
4
m

1 1E003254 Complete handlebar cover
2 9004468091000 Gripper clip 1
3 CM288816 Self tapping screw 2
4 D9004183025 Spring plate 2

17/04/2020 Page 59 / 81 E PIASGIO



Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M

COMNMERCIAL N33K8BNO42 Ape 50 2T E4 2018-2020

T Handlebars/Steering
03.02

Meter combination - Cruscotto

m
1 1D002521 Meter combination

2 015715 Screw M5x16 4
3 006078 Plain washer 12x5.2x1 4
4 1E003236 Dashboard panel blank 1
5 567195 Border 1
6 018519 Self tapping screw 2
7 256382 Washer 2
8 157716 Expansion plug 4
9 1E003255 Instrument panel anchoring bracket 1
10 CM288916 Hex head screw with dual washer M6x16 2
11 CM299601 Storage compartment dashboard 1
12 118259 Rubber nail 3
13 031056 screw M5x12 1
14 006018 Washer 1
15 291447 Plate 1
16 CMO007428 Sheath 1
17 008451 Self tapping screw 3,5x13 1
18 013763 Flat washer 4,2x12x1 1
19 B007157 Electrical socket 1
20 264151 Selvage 1
21 264082 Air intake union 1
22 008451 Self tapping screw 3,5x13 2
23 264081 pipe 1
24 568939 Dashboard panel 1
25 1E003235 Stereo mounting plate 1
26 263372 Cover 2
27 CM017408 Plate 8
28 015911 Self tapping screw 4,2x16 8
17/04/2020 Page 60/81 H pIASGI0




Chassis prefix:
PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

T Handlebars/Steering
03.02
Meter combination - Cruscotto

m
015911 Self tapping screw 4,2x16
30 CM017408 Plate 2
31 CM299602 Storage compartment dashboard 1
32 015911 Self tapping screw 4,2x16 4
33 CM017401 Plate 4
34 018536 Self-tap screw 3,5x13 2
35 256382 Washer 2

17/04/2020 Page 61 / 81 E PIASGIO



PIAGGIO

COMMERCIAL

Ape 50
N33K8BNO42 Ape 50 2T E4 2018-2020

Chassis prefix:
Engine prefix: C804M

T Handlebars/Steering

03.06

Handlebars - Master cil.

10 1
11 e
N e
¢ ¢ @%w
=0
6 458 ¢ 13/
1213/ /15 16
"0 a3 ‘
3 4 23 )
N
;
20 21 24 25
32
m Variants
1 1E0030665 Handlebars, assy.
1 1E0032425 Handlebars, assy. 1 Model version:Limited speed version (25 Km/h)[25 Km/h]
2 1E003184 Gear control tube 1
3 265728 Gear control tube 1
4 265860 Clutch control sleeve 1
5 1E001264 Hex socket screw M6x20 1
6 229741 Grip 1
7 261688 Lever 1
8 121780 Screw and nut 1
9 178709 Pin 1
10 B007702 Clutch control transmission 1
11 146197 Adjuster screw 1
12 031059 Bolt 1
13 006018 Washer 1
14 569215 Gearshift reference sector 1
14 1E003285 Gearshift reference sector 1 Model version:Limited speed version (25 Km/h)[25 Km/h]
15 137347 Slide piece 1
16 658207 Gear change transmission 1
17 658208 Gear change transmission 1
18 1E003174 Throttle control sleeve assembly 1
19 1E003186 Gas control sleeve 1
20 123394 Screw with bushing 1
21 123389 screw 1
22 229935 Sliding block 1
23 123391 Sec. screw 1
24 272382 Throttle control tube 1
25 229741 Grip 1
26 226352 Bolt 1
17/04/2020 Page 62 / 81 E plagaio




PIAGGIO’ Ape 50
COMMERCIAL N33K8BN042 Ape 50 2T E4 2018-2020

Chassis prefix:
Engine prefix: C804M

T Handlebars/Steering

03.06

Handlebars - Master cil.

64586 3/
1213 / /15 1'6
—{ 17
/ 33"

o34

} 18?‘

20 21 24 25
32
m Variants
126612 Washer

28 1E003282 Handlebar cover support bracket 1

29 CM287314 Hex head screw with dual washer M6x14 1

30 116298 Cone 1

31 CMO017414 Spring plate 2

32 261400 Guard 1

33 288611 screw 1

34 150418 Disk 1

35 286231 Screw terminal 1

17/04/2020 Page 63 / 81 E PIASGIO




PIAGGIO
COMMERCIAL

Ape 50
N33K8BNO42 Ape 50 2T E4 2018-2020

Chassis prefix:
Engine prefix: C804M

T Suspensions - Wheels

04.07

Front suspension - Shock absorber/s

L servicel]

2827 * 26
25
m Variants

1 1E0029305 Arm complete steering tube

2 137146 Drawn cap 2
3 006731 Gasket 2
4 119219 Gasket ring 2
5 137144 Steering pin 1
6 119216 Washer 1
7 568933 Bearing housing 1
8 006380 Ball 20
9 568934 Quter thrust bearing 1
10 119215 Dust cover 1
11 646463 Front shock absorber 1
12 177468 Disc 1
13 006844 Nut M14x1,5 1
14 119878 Spring 1
15 174874 Pad 2
16 567427 Washer 1
17 016410 Washer 17,6x11x2,5 1
18 021110 Nut 1
19 568931 Bearing housing 1
20 014246 Ball 28
21 568932 Ring nut 1
22 0037514 Washer of the steering 1
23 0111094 Steering tube ring nut 1
24 021460 Ring 1
25 1E0029355 Complete front wheel hub 1
26 121095 Drawn cap 1
27 002800 Bearing 12x32x10 1
28 006632 Snap ring 1
17/04/2020 Page 64/81 H pIASGI0




Chassis prefix:
Engine prefix: C804M

PIAGGIO Ape 50
COMMERCIAL N33KSBNO42 Ape 50 2T E4 2018-2020

I =TT 5uspensions - Wheels

04.07

Front suspension - Shock absorber/s
L service [

2827 * 26
25

| Pos. | Code | Descripton _Jay|  Varants |
29 016410 Washer 17,6x11x2,5 4
30 020110 Nut M10 6H 4
31 126409 Nut 1
32 126410 Cap 1
33 B042438 Rear brake bracket 1
Page 65/81 g pASeIo

17/04/2020



Chassis prefix:
Engine prefix: C804M

PIAGGIO Ape 50
COMMERCIAL N33KSBNO42 Ape 50 2T E4 2018-2020

L servicel]

T Suspensions - Wheels

04.10

Rear suspension - Shock absorber/s

GIOLEN

AR

[N R4 ) e}

3
2

3 22 212019
m

1 56597R Rear shock absorber

2 116733 Shock absorber spring 2
3 174874 Pad 4
4 567427 Washer 2
5 260467 Spring washer 2
6 021110 Nut 2
7 567427 Washer 4
8 116140 Pad 2
9 074419 Spacer 2
10 174874 Pad 2
11 260467 Spring washer 2
12 021110 Nut 2
13 1E0029515 Rear left knuckle 1
13 1E0029535 Rear right knuckle 1
14 031120 screw 8
15 003058 Flat washer 15x8,4x1,5 8
16 003058 Flat washer 15x8,4x1,5 8
17 016408 Spring washer 13,75x8,15x4,5 8
18 020108 Nut M8x6,5 2
19 020110 Nut M10 6H 8
20 016410 Washer 17,6x11x2,5 8
21 074521 Nut 2
22 B042438 Rear brake bracket 2
23 003014 Washer 2
24 116097 Cone 2
25 1E002944 Complete rear wheel hub 2
26 118058 Qil seal 2
27 128080 Drawn cap 2

17/04/2020 Page 66/81 E pIASGI0




Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

I =TT 5uspensions - Wheels

04.10

Rear suspension - Shock absorber/s
L service [

6
. 5
S 4
S8 3

3 22 212019
| Pos. | Code | Descripon _____Jay|  variants |
28 128079 Spacer 1
29 007563 Bearing 2
30 006647 Circlip 2
31 136808 Spacer 2
32 119940 Ring 2
33 119941 Cup 2
34 117625 Boom 2
35 015582 screw 4
36 078783 Washer 4
37 078783 Washer 4
38 260467 Spring washer 4
39 020110 Nut M10 6H 4
40 030101 screw 2
41 002440 Self locking nut M10 2

17/04/2020 Page 67 / 81 E PIASGIO



Chassis prefix:
PIAGGIO Ape 50 Engine prefix: C804M

COMMERCIL N33K8BNO42 Ape 50 2T E4 2018-2020

T Suspensions - Wheels
04.11
Front wheel

| Pos. | Code | Descripon ______Jay|  varants |
1 1R000423 Complete wheel 1
2 016408 Spring washer 13,75x8,15x4,5 5
3 810688 Nut 5
4 1E002936 Front wheel flange 1
5 016410 Washer 17,6x11x2,5 4
6 020110 Nut M10 6H 4
7 1E003149 Wheel cover support spring 5
8 016408 Spring washer 13,75x8,15x4,5 5
9 810688 Nut 5
10 228663 Inner tube 1
11 56500R Tyre 100/90-10" 1
12 1E003041 Wheel cap 1
17/04/2020 Page 68/81 a pIASGI0




Chassis prefix:
PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

I T Suspensions - Wheels
04.12
Rear wheel

m
1 56500R Tyre 100/90-10"

2 228663 Inner tube 2
3 1R000423 Complete wheel 2
4 016408 Spring washer 13,75x8,15x4,5 10
5 810688 Nut 10
6 1E002946 Rear wheel flange 2
7 016410 Washer 17,6x11x2,5 8
8 020110 Nut M10 6H 8
9 1E003149 Wheel cover support spring 10
10 016408 Spring washer 13,75x8,15x4,5 10
11 810688 Nut 10
12 1E003041 Wheel cap 2

17/04/2020 Page 69 / 81 E PIASGIO



Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

m Braking system - Transmissions
05.02

Brake shoes

L service [l

~

3 /

/181317 (K B IIRN

| Pos. | Code | Description
1 B003326 Front brake shoe kit 1
2 B003327 Brake shoe retainer kit 2
3 B003004 Brake shoe return upper spring 1
4 B003002 Brake shoe return upper spring SX 1
5 B003003 Brake shoe return upper spring 1
6 B003008 Rod 1
7 B006509 LH clip and pin kit 1
8 B003017 Brake cylinder ant. 1
9 012536 Notched washer 11x6,3 2
10 063440 Special screw M6x12 2
11 1E003120 Rear left brakes unit 1
11 1E003121 Rear right brakes unit 1
12 B003327 Brake shoe retainer kit 2
13 B003004 Brake shoe return upper spring 2
14 1E003118 Right shoe upper recall spring 1
14 B003002 Brake shoe return upper spring SX 1
15 B003003 Brake shoe return upper spring 2
16 B003012 Rod 2
17 1E003112 Brake cylinder 2
18 B003013 Rear right brake shoe (anteriore) 1
18 1E003114 Rear right brake shoe (posteriore) 1
18 B003010 Rear left brake shoe (anteriore) 1
18 1E003113 Rear left brake shoe (posteriore) 1

17/04/2020 Page 70 / 81 H PIASGIO



Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

m Braking system - Transmissions
05.03
Transmissions
L service [l
A 7—\\
{j \\\\\ e .
101214 9 ~/
222120
11
e 13
Yy WW% m
1918
| p 29
t = A28
S 27
m
1 1E003141 Speedometer transmission
2 1252535 Bracket, assy 1
3 117402 Ring 1
4 117401 Bush 1
5 125254 Pinion 1
6 125647 screw 2
7 125256 Gear 1
8 017503 Qil seal 1
9 258827 Reverse gear control lever 1
10 005970 Snap ring 2
11 013843 Flat washer 16x8,1x1,5 1
12 258639 Spring 1
13 258641 Flat washer 22x12,5x0,5 1
14 709037 Flat washer 20x12,5x2 1
15 258646 Reverse gear control transmission 1
16 116260 Cap 1
17 020206 Nut M6 1
18 118806 Bellows 1
19 180859 Plate 1
20 140435 Spring 1
21 018732 Clip 1
22 008451 Self tapping screw 3,5x13 1
23 1172734 Lock 1
27 612790 Choke control transmission 1
28 567083 Knob 1
29 183321 Spring 1
30 075962 Spring 1
31 B007701 Accelerator control transmission 1

17/04/2020 Page 71 / 81 E PIASGIO



Chassis prefix:

Ape 50 Engine prefix: C804M

]::IWPUAGGHO‘
COMMERCIAL

N33K8BNO42 Ape 50 2T E4 2018-2020

m Braking system - Transmissions

05.04

Braking system

L servicel]

4

@® 191110

14 14

434544

| Pos. | Code |  Descripon _Jay|  varants
1 B075485 Brakes pump 1
2 B074999 Screw w/ flange M10x55 2
3 632056 Nut M6 2
4 1E002996 Brake pedal 1
5 567461 Stop buffer 1
6 652001 Pin 1
7 567920 Cotter pin 1
8 030081 screw 1
9 003058 Flat washer 15x8,4x1,5 2
10 1E002969 Spacer bushing 1
11 B073800 Brake pedal spring 1
12 003058 Flat washer 15x8,4x1,5 1
13 1E002967 Pedal fixing bracket 1
14 CM289420 [...] 4
15 1E001948 Brake oil tank 1
16 CM287316 Hex screw M6x16 1
17 B001543 Hose clamp 4
18 1E002981 Brake oil hose 1
19 1E002982 Brake oil hose 1
20 1E003128 Double rotary spring 14,5 1
21 1E003129 Double rotary spring 6,2-14,5 1
22 1E002985 Front brake line 1
23 1E002990 Rear brake oil rigid hose 1
24 AP8113003 Qil pipe screw 2
25 1E002997 Copper gasket 4
26 126328 Hose clamp 1
27 031025 Bolt 1
28 003054 Washer 4,3x8x0,5 1
17/04/2020 Page 72 / 81 H plagaio




Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

m Braking system - Transmissions
05.04

Braking system

L service [l

16 2
@® 191110 14 14

42 41 39

A ’ 434544

| Pos. | Code | Descripon ______Jay|  varants |
29 020104 Nut M4 1
30 482290 Hose clamp 1
31 006175 Plain washer 1
32 031084 Hex screw M6x10 1
33 136371 3-way union 1
34 233006 Cage screw 1
35 003056 Flat washer 6,4x12x1 1
36 016406 Spring washer 6,4x11,8x1 1
37 020106 Nut M6 1
38 1E002993 Brake oil hose 2
39 B005354 Spring 2
40 1E002992 Rear right brake oil rigid hose 1
41 1E002991 Rear left brake oil rigid hose 1
42 191002 Spring 2
43 1E003058 Brake master cylinder cover 1
44 015859 screw 3,5x16 3
45 256382 Washer 3
46 157716 Expansion plug 3

17/04/2020 Page 73 / 81 E PIASGIO



Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

m Braking system - Transmissions
05.07

Parking brake

L service [l

| Pos. | Code | Description
1 258656 Rod 1
2 116232 Cup 1
3 109310 Spring 1
4 258657 Lever 1
5 109306 Guide pin 1
6 109309 Pin 1
7 1176124 Sector 1
8 005970 Snap ring 1
9 101422 Washer 3
10 117613 Tie rod 1
11 012768 Cotter pin 1
12 117614 Fairlead 1
13 117615 Spacer 1
14 020106 Nut M6 2
15 118745 Washer 1
16 008451 Self tapping screw 3,5x13 1
17 1E003115 Hand brake transmission 1
18 117616 Front fork 1
19 116260 Cap 2

17/04/2020 Page 74 / 81 H PIASGIO



Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

I =TT clcctrical system

06.01

Selectors - Switches - Buttons
L service [

| Pos. | Code | Description
1 1D001587R Horn button 1
2 6426795 Turn signal lamps switch 1
3 1D001588R Start pushbutton 1
4 1D002520 Wiper switch 1
5 567498R Button 1

17/04/2020 Page 75 / 81 E PIASGIO



PIAGGIO
COMMERCIAL

Ape 50
N33K8BNO42 Ape 50 2T E4 2018-2020

Chassis prefix:
Engine prefix: C804M

I 7T Electrical system

06.03

Front headlamps - Turn signal lamps

L servicel]

m Description Variants
1 1E003234 Front lights truss?? bands 1
2 1E003315 Right headlamp support 1
3 1E003316 Left headlamp support 1
4 013836 Washer 8
5 015728 screw 8
6 1D002696 Headlamp, assy 2
7 1R000468 Adjuster block 6
8 1R000469 Adjusting pin 6
9 181746 Lamp 12V-10W 2
10 264087 LH Lampholder 1
10 264088 RH Lampholder 1
11 294145 L.h. glass 1
11 294146 R.h. glass 1
12 567066 Fr. mask 1
13 1E003317 Right headlamp bezel 1
14 1E003318 Left headlamp bezel 1
17/04/2020 Page 76/81 E pIASGI0




Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

I =TT ccctrical system

06.04

Rear headlamps - Turn signal lamps
L service [

3

4

5

1

2

.

6

.

| Pos. | Code | Descrpion ________Jayl _______ Varants |

1 567192 Taillight 2
2 163015 Lamp 12V-4W 1
3 290944 Self-tapping screw with plastic big end 2
4 256194 Glass 1
5 181746 Lamp 12V-10W 2
6 250626 Gasket 1
7 567106 Slide piece 4

17/04/2020 Page 77 / 81 H PIASGIO



PIAGGIO

COMMERCIAL

Ape 50
N33K8BNO42 Ape 50 2T E4 2018-2020

Chassis prefix:
Engine prefix: C804M

I 7T Electrical system

06.05

Remote control switches - Battery - Horn

13 14

NG |

10 7 @ =

12 8 N

11

3=
4--
— 5
= 6—
| Pos. | Code | Descripton _Jay|  Varants |
1 581149 Battery 12V-32Ah 1
2 645581 Breather pipe 1
3 567426 Battery holder tray 1
4 297791 Rivet 1
5 567424 Plate 1
6 214801 Belt 1
7 58115R Starter relay 12V-80A 1
8 1D001433 Turn indicators control device with check 1
9 56539R Horn 1
10 B025161 Horn cover 1
11 015859 screw 3,5x16 2
12 003054 Washer 4,3x8x0,5 2
13 1D001636 Microrelay with resistance 12V 30A/10A 1
14 B007353 Micro remote control switch A727 12V-30A 702.50 2
46520422
17/04/2020 Page 78/81 H pIASGI0



PIAGGIO
COMMERCIAL

Ape 50
N33K8BNO42 Ape 50 2T E4 2018-2020

Chassis prefix:
Engine prefix: C804M

L servicel]

I 7T Electrical system

06.06

Voltage Regulators - Electronic Control Units (ecu) - H.T. Coil

| Pos. | Code | Descripton _Jay|  Varants |
1 58090R5 Voltage regulator 1

2 031092 screw M6x25 2

3 013754 Washer 2

4 012533 Notched washer 6,6x11x0 2

5 020106 Nut M6 2

6 1A011907 Electronic ignition unit 1

7 080341 H.V. cable 1

8 127966 Terminal 1

9 244395 Spark plug cap 1

10 B007160 Electronic starter support bracket 1

11 012112 Nut 4

12 013754 Washer 2

13 244585 Spacer 2

14 401606 Bush 2

15 401605 Pad 2

16 016406 Spring washer 6,4x11,8x1 2

17/04/2020 Page 79/81 H pIASGI0



PIAGGIO Ape 50
COMMERCIAL N33KSBNO42 Ape 50 2T E4 2018-2020

Chassis prefix:
Engine prefix: C804M

I 7T Electrical system

06.08

Main cable harness

L servicel]

m Description Variants

1 1D002518 Cable harness 1

2 252772 Fairlead 2 Model:Top (alloy dropside)[Top] Long deck|[PL]

3 CM061802 Battery negative cable 1

4 031086 Screw m6x12 1

5 012533 Notched washer 6,6x11x0 1

6 020106 Nut M6 1

7 1D001143 Wiring clip 4

8 117614 Fairlead 3

9 145298 Lock-strap L= 180 mm 1

10 1D002593 Licence plate light cable 1 Model:Top (alloy dropside)[Top] Long deck[PL]
17/04/2020 Page 80/81 g pIASGI0




Chassis prefix:

PIAGGIO Ape 50 Engine prefix: C804M
COMMERCIAL N33K8BNO042 Ape 50 2T E4 2018-2020

I <77 cicctrical system
06.16

Front and rear wipers
L service |

2 v
l
| Pos. | Code | Descripon ______Jay|  varants |
1 B004721 Windscreen wash jet 1
2 B004722 pipe 1
3 CM288916 Hex head screw with dual washer M6x16 3
4 1E003087 Support bracket 1
5 020106 Nut M6 2
6 003056 Flat washer 6,4x12x1 2
7 016406 Spring washer 6,4x11,8x1 2
8 1E003211 Nut M6 1
9 1E003212 Tapered washer 1
10 229524 Washer 1
11 1E003210 Guard 1
12 195482 Self locking nut M6 1
13 660950 Widescreen wiper arm 1
14 568790 Brush 1
15 1E003046 Reservoir essuie.glace 1
16 031086 Screw m6x12 2
17 269134 Flat washer 2
18 1E003098 Complete windscreen wiper motor 1
19 1E003220 pipe 1
20 1E003208 Box 1
21 1E003209 pipe 1
22 1E003217 Windscreen wiper motor support band 1
23 1E003218 Pad 3
24 1E003219 Buffer 1

17/04/2020 Page 81 / 81 H PIASGIO



	Index
	Finished products
	Alphanumeric index
	Engine
	Table 01.02 - Engine, assembly
	Table 01.05 - Crankcase
	Table 01.06 - Crankshaft
	Table 01.07 - Cylinder-pistston-wrist pin unit
	Table 01.12 - Cylinder head cover
	Table 01.18 - Oil pump
	Table 01.20 - Stater - Electric starter
	Table 01.21 - Flywheel magneto
	Table 01.23 - Flywheel magneto cover - Oil filter
	Table 01.28 - Rear transmission
	Table 01.31 - Gear-box components
	Table 01.32 - Internal gear levers
	Table 01.34 - Clutch
	Table 01.39 - Carburettor, assembly - Union pipe
	Table 01.40 - Carburetor's components
	Table 01.42 - Silencer
	Table 01.45 - Air filter
	Table 01.46 - Secondary air box

	Frame - Plastic parts - Coachwork
	Table 02.01 - Frame/bodywork
	Table 02.02 - Front chassis/body
	Table 02.04 - Rear chassis/body
	Table 02.05 - Engine mounts
	Table 02.10 - Tailboard - Glass
	Table 02.11 - Cab - Doors
	Table 02.12 - Cab components
	Table 02.13 - Seat belts
	Table 02.17 - Loading body open - Side boards
	Table 02.19 - Loading box components
	Table 02.27 - Windshield - Glass
	Table 02.33 - Wheel huosing - Mudguard
	Table 02.35 - Front flooring panel
	Table 02.37 - Rear cover - Splash guard
	Table 02.38 - Plates - Emblems
	Table 02.39 - Saddle/seats - Tool roll
	Table 02.40 - Front seats
	Table 02.45 - Driving mirror/s
	Table 02.46 - Locks
	Table 02.47 - Fuel tank
	Table 02.52 - Oil tank

	Handlebars/Steering
	Table 03.01 - Handlebars coverages
	Table 03.02 - Meter combination - Cruscotto
	Table 03.06 - Handlebars - Master cil.

	Suspensions - Wheels
	Table 04.07 - Front suspension - Shock absorber/s
	Table 04.10 - Rear suspension - Shock absorber/s
	Table 04.11 - Front wheel
	Table 04.12 - Rear wheel

	Braking system - Transmissions
	Table 05.02 - Brake shoes
	Table 05.03 - Transmissions
	Table 05.04 - Braking system
	Table 05.07 - Parking brake

	Electrical system
	Table 06.01 - Selectors - Switches - Buttons
	Table 06.03 - Front headlamps - Turn signal lamps
	Table 06.04 - Rear headlamps - Turn signal lamps
	Table 06.05 - Remote control switches - Battery - Horn
	Table 06.06 - Voltage Regulators - Electronic Control Units (ecu) - H.T. Coil
	Table 06.08 - Main cable harness
	Table 06.16 - Front and rear wipers


